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CERTIFICATE NO.: _E200701-0393-000393(5000987) - CERTIFICATE _L/C No. (P/O No,) : 1103044853
A F 9 & a2 7 :
B it e SeAH SeAH Steel umw..__.. ot P
A F 3 Au_..vk__ 0_. H.= O & 3 :
SPECIFICATION _: ASTM AS00 B(2003A) HEAD OFFICE : BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA SHIPPER : _SEAH_STEEL CORPORATION
POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
HeAT No. | S P T 4 = QUANTITY pr .
NO. | (BATCH NO.) ORDER SIZE e % 2 o FFM/T) REMARK
+1 PCS TOTAL LENGTH WEIGHT
25 | (sitiooreso)| BME 16" X 16" X 0.500 * X 40.000 FT 14 560.000 FT 26.239
3101788 i .
26 | (SHIH1091060)| BME 16" X 16 X 0.500 X 40,000 FT 14 560.000 FT 26.239
27| (saiieroy v BYE 16" X 16" X 0.500 " X 40.000 FT 1 §60.000 FT 26.239 VJ
1100214 it h r_\.v
28 | (sHH1091080)| BME 16" X 16" X 0.500 X 40.000 FT 15 600.000 FT| - .28.114| / \O
- -
THPACT
HYDROSTATIC | N [vD|F|s|c|ru|B|D|c|F|F|rRF| zmc coarmc TENSILE TEST
ST |- |ir|L|u|{O|EalE[R|R|L|L]EL TEST NI, CVE TN (Gage Length © 50m) | (T) |waro-| weat | ProTecrIvE
DISHIAJONISGIN|T|U|A[A[VA NESS | TREAT| COATING &
HEAT NO scd R lAN|TlEIRIDN ISR N ET piar vl 2] 2 D fcsifm|p|s ceqQ| D | TENSILE | YIELD |E.L |ENE-|SHEAR TEST | MENT |  LINING
No. | (BATCH NO.) m L m m g m .“. N m E m m ZINC mﬁwﬁa 3 S _M STRENGTH| STRENGTH RGY [AREA
A s ”
i sofI 1 Ls I wt v B 2 3 5 e e.n
0 I =i . .
Tl G N |causs| «3 G 4 [ 5] +6 *7 »g8 |=g| PS1 PS1 1410 [Jould % *11
Nz MAX |30 45]45
SPEC MIN 58000 | 46000 | 23
25| 1108878 G H |20[5] 23 |14] 8
(SHH1091050) P |20 4] 23 [16] 9 L| 67560 | 49920 | 33
P |20]5] 23 |13]|7
26| 3101788 G H |20]7] 22 |10]6
(SHH1091060) P l19|6|21|12]s L| 67700 | 47930 [33.5
P l19f6]23|1]7
27| 3095678 G H|20[8|22|9]9
(SHI11091070) P |19f9] 23810 L| 70260 | 49920 | 35
P f21{9|23|n|n
28| 110021A G 0 {19 9| 22 |16]6
(SH111091080) P {19]|10| 21 |14] 6 L| 68840 | 48500 |34.5
P [20]10] 23 |15] 5
N b1~ 12 9
O | Refer To The Attached H
T | Section Designation E
E R
P 1A, - WE_HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE




